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FCC TEST REPORT

According to

FCC Rules and Regulations Part 15 Subpart C

Applicant . Good Way Technology Co., Ltd.

3F, No. 135, Lane 235, Pau Chiao Rd.,
Hsin-Tien City, 231 Taipei Hsien, Taiwan

Address

Equipment : 4 Port Wireless USB Server

Model No. : FW2140

FCC ID. : SW8FW2140

Trade Name : GOOD WAY

The test result refers exclusively to the test presented test model / sample.,

Without written approval of Cerpass Technology Corp., the test report shall not be
reproduced except in full.

The EUT is also considered as a kind of computer peripheral, because the connection to
computer is necessary for typical use. It has been verified to comply with the requirements
of FCC Part 15, Subpart B, Class B (DoC). The test report has been issued separately.
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CERTIFICATE OF COMPLIANCE

According to

FCC Rules and Regulations Part 15 Subpart C

Applicant . Good Way Technology Co., Ltd.

Address 3F,_ No: 135,. Lane 235_, Pgu C?hiao Rd
Hsin-Tien City, 231 Taipel Hsien, Taiwan

Equipment : 4 Port Wireless USB Server

Model No. : FW2140

FCC ID. . SW8FW2140

| HEREBY CERTIFY THAT :

The measurements shown in this test report were made in accordance with the
procedures given in ANSI C63.4 The equipment was passed the test performed
according to FCC Rules and Regulations Part 15 Subpart C (2010).

The test was carried out on Sep. 22, 2011 at Cerpass Technology Corp.

Signature

Clark Lin
EMC/RF B.U. Deputy Manager

Cerpass Technology Corp. Issued date : Sep. 28, 2011
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 50f93
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1. Report of Measurements and Examinations

1.1 List of Measurements and Examinations

FCC Rule |. Description of Test Result
15.203 . Antenna Requirement Pass
15.207 . Conducted Emission Pass
15.209 . o
15.247(d) | Radiated Emission Pass
15.247(a)(2) |. 6dB Bandwidth Pass
15.247(b) |. Maximum Peak Output Power Pass
15.247(d) |. 100kHz Bandwidth of Frequency Band Edges Pass
15.247(e) |. Power Spectral Density Pass
1.1307
1.1310 .
51091 . RF Exposure Compliance Pass
2.1093
Cerpass Technology Corp. Issued date : Sep. 28, 2011
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2. Test Configuration of Equipment under Test

2.1 Feature of Equipment under Test

Item Description
Ports 4xUSB 2.0
Connector USB-A female
ESD protect 8 KV ESD
Transmission Speed 12M~480Mbps
Interface GigaLAN / Wi-Fi

Interface connector

RJ-45 / Antenna

Power requirements

5V3A DC/9~36 VDC

Operating temperature 0~55°C

Operating humidity

5~95% RH

2.2 RF Specifications

802.11b: DSSS, CCK, QPSK, BPSK
Spreadin 802.11g: OFDM (64QAM, 16QAM, QPSK, BPSK)
P 9 802.11n, HT20: OFDM (64QAM, 16QAM, QPSK, BPSK)
802.11n, HT40: OFDM (64QAM, 16QAM, QPSK, BPSK)
Frequency Range 2.4 ~2.4835 GHz
Number of USA, Canada and Taiwan: 1 ~ 11
Channels Most European Countries: 1 ~ 13
802.11b: 11, 5.5, 2, 1 Mbps
802.119: 54, 48, 36, 24, 18, 12, 9, 6 Mbps
802.11n HT20: 130/15, 117/14, 104/13, 78/12, 52/11,
39/10, 26/9, 13/8, 65/7, 58.5/6, 52/5, 39/4,
Data Rate
26/3, 19.5/2, 13/1, 6.5/0Mbps
802.11 n HT40: 270/15, 243/14, 216/13, 162/12, 108/11,
81/10, 54/9, 27/8, 135/7, 121.5/6, 108/5,
81/4,54/3, 40.5/2, 27/1, 13.5/0Mbps
802.11b: DSSS, CCK, QPSK, BPSK
Modulation 802.11g: OFDM (64QAM, 16QAM, QPSK, BPSK)
802.11n, HT20: OFDM (64QAM, 16QAM, QPSK, BPSK)
802.11n, HT40: OFDM (64QAM, 16QAM, QPSK, BPSK)
Antenna Type Dipole Antenna
Antenna Gain 2dBi
FCC: 802.11b: 17.68 dBm / 802.11g: 15.38 dBm / 802.11n: 15.39 dBm
Transmit Power ETSI: (EIRP): 802.11b: 17.44 dBm / 802.11g: 15.34 dBm /
802.11n: 15.58 dBm

Cerpass Technology Corp.

Issued date : Sep. 28, 2011

Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 70f93

FCCID : SW8FW2140



0o,
“%#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1108164

2.3 Carrier Frequency of Channels
802.11b, 802.11g, 802.11n HT 20

Channel Frequency(MHz) Channel Frequency(MHz)
01 2412 07 2442
02 2417 08 2447
03 2422 09 2452
04 2427 10 2457
05 2432 11 2462
06 2437

802.11n HT40

Channel Frequency(MHz) Channel Frequency(MHz)
07 2442
08 2447
03 2422 09 2452
04 2427
05 2432
06 2437

2.4 Test Mode and Test Software

a. During testing, the interface cables and equipment positions were varied according to
ANSI C63.4.

b. The complete test system included the Remote Workstation, Flash Memory and EUT for
RF test. The Remote workstation includes Notebook.

c. An executive program, “Ralink wireless Vtility” under WIN XP was executed to transmit
and receive data to through Wireless.

d. The following test modes were performed for test:
¢ 802.11b/g/n HT20: CHO1: 2412MHz, CH06: 2437MHz, CH11: 2462MHz
¢ 802.11n HT40: CHO3: 2422MHz, CH06: 2437MHz, CH09: 2452MHz

e. The following data rates were the worst cases of power output and be performed for test:
¢ 802.11b: 11Mbps
¢ 802.11g: 54Mbps
¢ 802.11n HT20: 130Mbps
e 802.11n HT40: 270Mbps
* Power output of data rate:

802.11b 802.11g
Data Rate (Mbps) | Power output (dBm) | Data Rate (Mbps) | Power output (dBm)
11 17.68 54 15.38
5.5 17.49 48 15.32
2 17.26 36 15.25
1 17.21 24 15.22
18 15.26
12 15.30
9 15.28
6 15.25
Cerpass Technology Corp. Issued date : Sep. 28, 2011
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 80f93
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802.11n HT20 802.11n HT40
Data Rate (Mbps) Power output (dBm) | Data Rate (Mbps) | Power output (dBm)
130/15 15.39 270/15 15.35
117/14 15.31 243/14 15.30
104/13 15.28 216/13 15.29
78/12 15.24 162/12 15.25
52/11 15.26 108/11 15.26
39/10 15.25 81/10 15.23
26/9 15.23 54/9 15.28
13/8 15.21 2718 15.25
65/7 15.25 135/7 15.22
58.5/6 15.20 121.5/6 15.21
52/5 15.29 108/5 15.26
39/4 15.22 81/4 15.21
26/3 15.21 54/3 15.26
19.5/2 15.25 40.5/2 15.22
13/1 15.31 27/1 15.32
6.5/0 15.32 13.5/0 15.32

2.5 Description of Test System

Device Manufacturer Model No. Description

Flash Memory*4 N/A N/A N/A

Remote Workstation

Notebook ‘ SONY VPCEB25FW | Power Cable, Unshielding 1.8 m

Use Cable:

Cable Quantity | Description

RJ45 1 Unshielding, 15m
Cerpass Technology Corp. Issued date : Sep. 28, 2011
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2.6 General Information of Test

Cerpass Technology Corp.

Test Site : 2F-11, No. 3, Yuan Qu St., (Nankang Software Park),
Taipei, Taiwan 115, R.O.C.

Test Site Location No0.68-1, Shihbachongsi, Shihding Township,

(OATS2-SD) : Taipei City 223, Taiwan, R.O.C.

FCC Registration Number : TW1049, TW1061, 488071, 390316

IC Registration Number : 4934B-1, 4934D-1

T-543 for Telecommunication Test

C-3328 for Conducted emission test
R-3013 for Radiated emission test

G-97 for radiated disturbance above 1GHz

VCCI Registration Number :

ANSI C63.4-2009

Test in Compliance with:
FCC Part 15 Subpart C

Conducted: from 150kHz to 30MHz

Frequency Range Investigated: o
Radiation: from 30MHz to 25,000MHz

. ) The test distance of radiated emission from antenna to
Test Distance:

EUT is 3 M.
2.7 Measurement Uncertainty
Measurement ltem Measurement Frequency | Polarization Uncertainty
Conducted Emission 9 kHz ~ 30 MHz LINE /NEUTRAL | 2.71 dB
Vertical 3.52dB
30 MHz ~ 1,000 MHz -
) o Horizontal 3.39dB
Radiated Emission -
Vertical 4.39 dB
1,000 MHz ~ 18,000 MHz ,
Horizontal 5.25dB
6 dB Bandwidth 7500 Hz
Maximum Peak
Output Power 1.4 dB
100kHz Bandwidth of 29 dB
Frequency Band Edges | :
Power Spectral Density 2.2dB
Cerpass Technology Corp. Issued date : Sep. 28, 2011
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 10 of 93
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3. Antenna Requirements

3.1 Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be

used with the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the directional

gain of the antenna exceeds 6dBi.

3.2 Antenna Construction and Directional Gain

Antenna Type: Dipole antenna
Antenna Gain: 2 dBi
Connector: I-PEX (Reverse Polarity meets FCC part 15. 203 Requirement)

Cerpass Technology Corp. Issued date : Sep. 28, 2011
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 11 of 93
FCCID . SW8FW2140
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4. Test of Conducted Emission

4.1 TestLimit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on the
120 VAC power and return leads of the EUT according to the methods defined in ANSI C63.4-2009
Section 3.1. The EUT was placed on a nonmetallic stand in a shielded room 0.8 meters above the
ground plane as shown in section 2.2. The interface cables and equipment positioning were
varied within limits of reasonable applications to determine the position produced maximum
conducted emissions.

Frequency Quasi Peak Average
(MH2z) (dB u V) (dB u V)
0.15-0.5 66-56* 56-46*
05-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

4.2 Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at
least 80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.

-~ 0 2o 0 T

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

2«

Set the test-receiver system to Peak Detect Function and Specified Bandwidth with
Maximum Hold Mode.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date : Sep. 28, 2011
Page No. 1 12 0of 93
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4.3 Typical Test Setup

| N\ ('\> 80cm
4 HJ \ )
80cm —°
I —o
LISN v LISN
v Jd
4.4 Measurement Equipment
Instrument/Ancillary | Model No. | Manufacturer | Serial No. Callljb;taetlon Valid Date
EMI Receiver R&S ESCI 100443 2011/02/08 | 2012/02/07
LISN Schwarzbeck | NSLK 8127 | 8127-516 | 2011/05/05 | 2012/05/04
LISN Schwarzbeck | NSLK 8127 | 8127-568 | 2011/08/24 | 2012/08/23
Cerpass Technology Corp. Issued date : Sep. 28, 2011
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 13 0f 93
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45 Test Result and Data

Power . | AC 120V Pol/Phase .| LINE

Test Mode 1 . | 802.11g, CH1 Temperature :| 24 °C

Test Date .| Sep. 21, 2011 Humidity 1| 58 %
1000 dBu¥Y

\ CI5PR22 Class B Conduction[QP)
|

50| ¥

0.150 0.5 (MHz) 5 30.000
No. | i) " | (cBuv) | (aBavy | @By | (cBav) | (e |ooer | P
1 0.1620 0.12 46.72 46.84 65.36 |-18.52| QP P
2 0.1620 0.12 36.49 36.61 55.36 |-18.75| AVG | P
3 0.1900 0.12 46.29 46.41 64.03 |-17.62| QP P
4 0.1900 0.12 36.86 36.98 54.03 |-17.05| AVG | P
5 0.6740 0.15 35.66 35.81 56.00 |-20.19| QP P
6 0.6740 0.15 33.11 33.26 46.00 |-12.74| AVG | P
7 7.4820 0.48 30.10 30.58 60.00 |-29.42| QP P
8 7.4820 0.48 16.39 16.87 50.00 |-33.13| AVG | P
9 9.9140 0.58 17.86 18.44 60.00 |-41.56| QP P
10 9.9140 0.58 9.71 10.29 50.00 |-39.71| AVG | P
11 13.7140 0.74 29.10 29.84 60.00 |-30.16| QP P
12 13.7140 0.74 14.72 15.46 50.00 |-34.54| AVG | P
Cerpass Technology Corp. Issued date : Sep. 28, 2011
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. 1 14 of 93
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Power AC 120V Pol/Phase NEUTRAL

Test Mode 1 802.11g, CH1 Temperature 24 °C

Test Date Sep. 21, 2011 Humidity 58 %

100.0 dBuY
\ CISPR22 Class B Conduction[QF]
[
50
0.0
0150 05 [MHz) 5 30000
Frequency Factor | Reading Level Limit |Margin
No. | " MHz) | (dBuY) | (dBuV) | (dBuwV) | (dBuv) | (dB) |PetCr|PF
1 0.4420 0.12 32.53 32.65 57.02 | -24.37| QP P
2 0.4420 0.12 22.03 22.15 47.02 | -24.87| AVG | P
3 0.6740 0.13 36.71 36.84 56.00 |-19.18| QP P
4 0.6740 0.13 33.01 33.14 46.00 |-12.86| AVG | P
5 5.0020 0.36 28.18 28.54 60.00 |-31.48| QP P
6 5.0020 0.36 23.15 23.51 50.00 |-26.49| AVG | P
7 10.0020 0.51 39.67 40.18 60.00 |-19.82| QP P
8 10.0020 0.51 27.43 27.94 50.00 |-22.08| AVG P
9 13.7540 0.60 23.04 23.64 60.00 | -36.36| QP P
10 13.7540 0.60 19.54 20.14 50.00 |-29.86| AVG P
11 27.9580 0.91 9.28 10.19 60.00 | -49.81 Qp P
12 27.9580 0.91 4.35 5.26 50.00 |-4474) AVG | P
Cerpass Technology Corp. Issued date : Sep. 28, 2011
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Power . | AC 120V Pol/Phase | LINE
Test Mode 2 .| 802.11n HT20, CH1 Temperature 1| 24 °C
Test Date .| Sep. 21, 2011 Humidity | 58 %
100.0 dBuY

\ CISPR22 Class B Conduction[QP]
|

50

0.0

0.150 05 (MHz) 5 30.000
No- | "Wh) " | (cBuv) | @Buvy | (@Buv) | (@Bov) | (a5) | | PP
1 0.1780 0.12 40.00 40.12 64.57 |-24.45 QP | P
2 0.1780 0.12 23.53 23.65 54.57 |-30.92| AVG | P
3 0.2660 0.12 42.57 42.69 61.24 |-1855 QP | P
4 0.2660 0.12 36.72 36.84 51.24 |-14.401 AVG | P
5 0.3020 0.12 28.82 28.94 60.19 |-31.25| QP | P
6 0.3020 0.12 15.53 15.65 50.19 |-34.54| AVG | P
7 0.6980 0.16 26.20 26.36 56.00 |-29.64) QP | P
8 0.6980 0.16 21.25 21.41 46.00 |-24.59| AVG | P
9 9.1220 0.55 15.33 15.88 60.00 |-4412| QP | P
10 9.1220 0.55 11.14 11.69 50.00 |-38.31| AVG | P
11 16.7860 0.86 21.61 22.47 60.00 |-37.53] QP | P
12 16.7860 0.86 15.98 16.84 50.00 |-33.16| AVG | P

Cerpass Technology Corp. Issued date : Sep. 28, 2011
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. 1 16 of 93
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Power . | AC 120V Pol/Phase ;| NEUTRAL
Test Mode 2 . | 802.11n HT20, CH1 Temperature :| 24 °C
Test Date | Sep. 21, 2011 Humidity | 58 %
100.0 dBuY
\ CISPR22 Class B Conduction[QFP)
[
50
0.0
0.150 0.5 [MHz) 5 30.000
Frequency | Factor | Reading | Level Limit |Margin
No. | " "MHz) | (dBuV) | (dBuV) | (dBwV) | (dBuV) | (dB) |Petecr|PF
1 0.1700 0.10 48.52 48.62 64.96 |-16.34 QP P
2 0.1700 0.10 32.05 32.15 54.96 |-22.81| AVG | P
3 0.2140 0.10 4012 40.22 63.04 | -22.82( QP P
4 0.2140 0.10 28.53 28.63 53.04 |-2441| AVG | P
5 0.2700 0.10 35.562 35.62 61.12 |-2550| QP P
6 0.2700 0.10 23.11 23.21 5112 | -27.91| AVG | P
7 0.3860 012 26.54 26.66 58.15 |-31.49| QP P
8 0.3860 012 19.53 19.65 48.15 |-28.50| AVG | P
9 12.8940 0.58 19.78 20.36 60.00 |-39.64| QP P
10 12.8940 0.58 14.96 15.54 50.00 |-34.46| AVG | P
11 13.9580 0.60 19.76 20.36 60.00 |-39.64( QP P
12 13.9580 0.60 14.73 15.33 50.00 |-34.67| AVG | P
Cerpass Technology Corp. Issued date : Sep. 28, 2011
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Power AC 120V Pol/Phase ;| LINE
Test Mode 3 802.11n HT40, CH3 Temperature :| 24 °C
Test Date Sep. 21, 2011 Humidity 11 58 %
100.0 dBu¥
\ CI5PR22 Clazz B Conduction[@P]
|
50
0.0
0.150 05 [MHz] 5 30.000
Frequency | Factor | Reading | Level Limit  [Margin
No. | " "MHz) | (dBuV) | (dBuV) | (dBuV) | (dBuv) | (dB) | e | PF
1 0.1860 012 4557 45.69 64.21 -18.52| QP P
2 0.1860 0.12 33.53 33.65 54.21 -20.56| AVG | P
3 0.2420 012 36.03 36.15 62.02 |-25.87| QP P
4 0.2420 012 22.72 22.84 B2.02 |-29.18| AVG | P
5 0.3260 0.12 32.24 32.36 5955 |[-27.19| QP P
6 0.3260 0.12 19.44 19.56 4955 [-2999 AVG | P
7 0.6780 0.15 26.51 26.66 56.00 |-29.34| QP P
8 0.6780 0.15 25.73 25.88 46.00 |-20.12| AVG | P
9 16.9740 0.87 22.32 23.19 60.00 | -36.81 QP P
10 16.9740 0.87 17.78 18.65 50.00 |[-31.35| AVG | P
11 27.9580 1.28 19.08 20.36 60.00 |-39.64| QP P
12 27.9580 1.28 14.14 15.42 50.00 |-34.58| AVG | P
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"' CERPASS TECHNOLOGY CORP. Report No.: TEFI1108164
Power . | AC 120V Pol/Phase ;| NEUTRAL
Test Mode 3 . | 802.11n HT40, CH3 Temperature :| 24 °C
Test Date | Sep. 21, 2011 Humidity | 58 %
100.0 dBu¥Y
\ CISPR22 Class B Conduction[QFP]
|
i
0.0
0.150 05 [MHz] 5 30.000
Frequency | Factor | Reading | Level Limit  |Margin
No- | ""(MHz) | (dBuv) | (dBuV) | (dBuv) | (@Buv) | (aB) |°¥°"|PF
1 0.1620 0.10 48.42 48.52 65.36 |-16.84| QP | P
2 0.1620 0.10 35.08 35.18 55.36 |-20.18| AVG | P
3 0.2140 0.10 40.45 40.55 63.04 |-2249| QP | P
4 0.2140 0.10 25.53 25.63 53.04 |-27.41| AVG | P
5 0.2819 0.10 36.13 36.23 60.76 |-2453| QP | P
6 0.2819 0.10 28.44 28.54 50.76 |-22.22| AVG | P
7 0.3300 0.10 29.53 29.63 59.45 |-29.82| QP | P
8 0.3300 0.10 18.35 18.45 49.45 |-31.00| AVG | P
9 7.2100 0.42 24.10 24.52 60.00 |-35.48| QP P
10 7.2100 0.42 22.21 22.63 50.00 |-27.37| AVG | P
11 16.9740 0.67 20.87 21.54 60.00 |-3846| QP | P
12 16.9740 0.67 16.02 16.69 50.00 |-33.31| AVG | P
L2
Test engineer: (L2 et
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4.6 Test Photographs

Front View

Rear View
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5. Test of Radiated Emission

5.1 Test Limit
Radiated emissions from 30 MHz to 25 GHz were measured according to the methods defines in
ANSI C63.4-2009. The EUT was placed, 0.8 meter above the ground plane, as shown in section
5.6.3. The interface cables and equipment positions were varied within limits of reasonable
applications to determine the positions producing maximum radiated emissions for unintentional
device, according to § 15.109(a), except for Class A digital devices, the field strength of radiated
emissions from unintentional radiators at a distance of 3 meters shall not exceed the following

values:
Frequency Distance Radiated Radiated
(MH2z) Meters LV IM) (dB u VI M)
30-88 3 100 40.0
88-216 3 150 43.5
216-960 3 200 46.0
Above 960 3 500 54.0

For unintentional device, according to CISPR PUB.22, for Class B digital devices, the general
requirement of field strength of radiated emissions from intentional radiators at a distance of 10
meters shall not exceed the below table.

Frequency Distance Radiated
(MHz) Meters (dB p VI M)
30-230 10 30

230-1000 10 37

5.2 Test Procedures

b. The EUT was placed on a rotatable table top 0.8 meter above ground.

c. The EUT was set 3 meters from the interference receiving antenna which was mounted on
the top of a variable height antenna tower.

d. The table was rotated 360 degrees to determine the position of the highest radiation.

e. The antenna is a broadband antenna and its height is varied between one meter and four
meters above ground to find the maximum value of the field strength both horizontal
polarization and vertical polarization of the antenna are set to make the measurement.

f.  For each suspected emission the EUT was arranged to its worst case and then tune the
antenna tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the
maximum reading.

g. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

h. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions
which do not have 3 dB margin will be repeated one by one using the quasi-peak method
and reported.

i. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported,
otherwise, the emissions will be measured in average mode again and reported.

j-  “Cone of radiation” has been considered to be 3dB bandwidth of the measurement antenna.
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5.3 Typical Test Setup

Below 1GHz Test Setup

Antenna

v Equipment under Test
—
—— * 3m —>
0.8M
Turn Table
. \ Ground Plane
Receiver
Above 1GHz Test Setup
Antenna
4@ Equipment under Test
———
-« - 3m —>
(1.6M
Turn Table
AWM,
.
x \Ahsnrher
Ground Plane
Receiver
5.4 Measurement Equipment

Instrument/Ancillary | Manufacturer | Model No. Serial No. Calg);glon Valid Date

Amplifier Agilent 8447D 2944A10531 | 2011/01/21 | 2012/01/20

Bilog Antenna Schaffner CBL6112D 22242 2011/02/09 | 2012/02/08

EMI Receiver HP 8546A 3807A00454 | 2010/09/27 | 2011/09/26

RF Filter Section HP 85460A 3704A00386 | 2010/09/27 | 2011/09/26

Spectrum Analyzer R&S FSP40 100219 2010/11/05 | 2011/11/04

Horn Antenna EMCO 3115 31589 2011/05/02 | 2012/05/01

Preamplifier Agilent 8449B 3008A01954 | 2011/03/02 | 2012/03/01
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5.5 Test Result and Data
Power AC 120V Pol/Phase : | VERTICAL
Test Mode 1 | 802.11g, CH1 Temperature : | 23 °C
Memo Humidity 1| 65%
0 Level (dBuvim) Date: 2011-09-21
FCC CLASS-B
| 4 B
40 3
1 2 5
DBD 85. 140. 195, 250, Jos
Frequency {(MHz)
Read Ant Tah
Item Freg Value Factor Result Limit Margin Remark Fos Fos
MH= dBuv dB/Sm dBuV/m dBuV/m dEb om Deg
1 44,350 31.04 3.1:2 34.16 40.00 -5.54 QF 100 360
2 67.13 41.20 -g.18 33.74 40,00 —-G.Z26 Feak 100 Je0
3 75.38 4z.70 -6.,00 36 70 40,00 -3.30 QF 100 360
4 1zo0.20 3Z2.56 7.80 40.36 43 .50 -3.14 QoF 100 360
5 1a7.50 34.14 -1.z24 3Z2.80 43 .50 -10. 60 Feak 100 Je0
& 300.05 44,44 -4.15 40.29 46,00 -5.71 QF 100 360
HNotes:

1. REesult = BEead Walus + Factor

2. Factor = Antenna Factor + Casbhle Loss - Amplifier

3. The resoclution bandwidth of teat receiver/spectrum analyzer iz 1Z20EH=z
and wvideo bandwidth is 300kH=z for Peak detection and Quasi-peak
detection at frequency hbelow 1GH=.

4, RBll emission below 1GHz at 30Z2.11bkb/gi/n mode sre all the zame, =0 the
g0Z2.11g/n wode chosen as representative in final test.

5. Aceording to technical experiences,all spurious emission of 802.11g/n
mode at chanhel 1,6,11 or 3,6,9(for HT40) are almost the s=@tne below
15H=z,=0 that the channel 1 or 3 (for HT40) was chosen as representative
in final test.

6. The dats i=s worse case.
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Power AC 120V Pol/Phase VERTICAL
Test Mode 1 802.11g, CH1 Temperature 23°C
Memo Humidity 65 %
0 Level (dBuvin) Date: 2011-09-21
FCC|CLASS-B
3
40 d
1 4 5
2
uﬁﬂﬂ 440, 580, F20. 8a60. 1000
Frequency (MHz)
Read Ant Tak
Item Fredqg Value Factor Fesult Limit Margin Remark Pos= Fos
MH= dEuv dE/m dBuW/m  dBuW/m dE cn Deg
1 321.00 41.39 -4.14 37.25 46,00 -5.75 Peak 100 u]
2 450. 60 33.81 -0.65 33.16 46,00 -1z.54 Peak 100 u]
3 590.50 35.88 6.33 4z.21 46,00 -3.79 QF 100 0
4 £39.50 3Z2.58 .46 36.04 46,00 -9.98 Feak 100 u]
E 749,40 29,38 8.23 37.61 45,00 -58.39 Peak 100 u]
& 839,00 24,97 15.21 40,18 46,00 -E5.82 QF 100 0
Notes
1. Fesult = Read Value + Factor
Z. Factor = Antenna Factor + Cable Loss - mplifier

3. The resolution handwidth of test receiver/spectrum analyzer iz 1Z0EH=
and wideo bandwidth i=s 300kHz for Peak detection and Cuasi-peak
detection at fregquency below 1GH=z.

4. All emission helow 1GHz at 80Z.11b/g/n mode are all the same,so the
g02.11g/n mode chosen as representative in final test.

5. Aroocording to technical experiences,all spurious emission of 80Z.11g/n
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the same bhelow
1GH=,30 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

6. The data is worse case.
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108164
Power 1| AC 120V Pol/Phase . | HORIZONTAL
Test Mode 1 | 802.11g, CH1 Temperature : | 23 °C
Memo : Humidity 1| 65 %

0 Level {dBuYm) Date: 2011-09-21

FCC CLASS-B

40 | F

2
45
1 3
u3ﬂ 85, 140. 195, 250. Jos
Freguency (MHz)

Read Ant Takh
Item Freqg Value Factor Fesultc Limitc Hargin Remark Fos Fos
MHEz dBuv dE/m dEuV/m dBuVW/m dE o Deg
1 67.13 46.79 -15.64 31.15 40.00 -5.85 Feak 100 360
2 75.38 50.50 -14.67 35.83 40,00 -4.,17 QF 100 360
3 100,13 358.98 -5.02 30.96 43.50 -12.54 Feak 100 360
4 120,20 44.94 -10.27 34.67 43.50 -5.83 Peak 100 360
= 133.95 43.72 -9.64 34.08 43.50 -9.42 Peak 100 360
[ 300,05 43 .54 —-6.07 37T 46,00 -5.23 Feak 100 360

Notes

1. Result = RBead Value + Factor

Z. Facror = Antenna Factor + Cable Loss - Mnplifier

3. The rezolution bandwidth of test receiver/sSpectrum analyzer is 1Z0KHE
and video hbandwidth iz 300kHz for Pesk detection and Qussi-peak
detection at fredquency below 1GH=.

4, A1l emiszion below 1GHE at S02.11h/g/n mwode are all the same,so the
802 .11g/n mode chosen a3 representative in final test.

5. Aocording to technical experiences,all spurious ewmission of 802Z.1lgfn
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the samwme bhelow
1GH=,s50 that the channel 1 or 3ifor HT40)was chosen as representative
in final test.

6. The data i= warse case.
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108164
Power 1| AC 120V Pol/Phase . | HORIZONTAL
Test Mode 1 | 802.11g, CH1 Temperature : | 23 °C
Memo : Humidity 1| 65 %

0 Level (dBuvm) Date: 2011-09-21

FCC|CLASS-B
2 4
40 ; 3 G
1
u3ﬂﬂ 440. H80. f20. 860. 1000
Frequency (MHz)
Read int Tab
Item Freg Value Factor RFesult Limit Margin Remark Pos Fos=
MH= dEuW dE/m dBuV/m dBEuv/m dE cm Deg
1 E01.s0 32.46 2.59 35.05 45,00 -10.95 Peak 100 u]
2 Lan. 50 32.54 8.31 40.85 45.00 -5.15% QF 100 u]
3 676,60 29.77 6,47 Ig.24 46.00 -9.76 Peak 100 o
4 749,40 32.50 - 40.25 46.00 -5.75 FPeak 100 u]
= 533.40 25.48 15.72 39.z0 46.00 -&.50 Peak 100 u]
& a1z2.50 27.28 11.28 38.56 45,00 -7.44 Peak 100 u]
Notes

1. REesult = Read Walue + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyeer is 1Z0KH=z
and wideo bandwidth is 300kHz for Peak detection and CQuasi-peak
detection at fredquency below 1GH=.

4, 411 emizzion below 1GHz at 802.11bfog/n mode are all the same,sSo the
80Z.11g/n mode chosen as representative in final test.

5. According to technical experiences,all spurious emission of S02.1lg/n
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the same kbelow
1GH=,s0 that the channel 1 or 3 (for HT40)was chosen as representatiwve
in final test.

6. The data is worse case.
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Power AC 120V Pol/Phase VERTICAL
Test Mode 1 802.11b, CH1 Temperature 23°C
Memo Humidity 65 %
107 Level (dBulim) Date: 2011-09-22
FCC CLASS-B
FCC CLASS-B (AYG)
LT )
1
u1ﬂﬂﬂ H800. 10600. 15400. 20200, 25000
Frequency {(MHz)
Read Ant Tak
Item Freg Value Factor Resultc Limit Margin Femark Pos Pos
MH= dBuv dBsm dBuW/m dBuV/m dE cm Dedg
1 43z24.00 41.78 5.37 47.15 74.00 -26.85 Peak 100 224
Notes
1. Eesult = Read Value + Factor

Z. Factor = Antenha Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyezer is 120HKH=
and wvideo bandwidth is 300kHz for Peak detection and Cuasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and wvideo bandwidth is 3MHz for Peak detection at fregquency shove
1GH=.

5. The resolution handwidth of test receiver/spectrumn analyzer is 1MHz
and video bandwidth is 10Hz for Awverage detection at fredquency above
1GH=.

6. The other emissions i=s too low to be measured.

The data iz worse case.
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Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 802.11b, CH1 Temperature 23°C
Memo Humidity 65 %
107 Level (dBuVim) Date: 2011-09-22
FCC CLASS-B
FCC CLASS-B (AVG)
4
1
0 1000 5800. 10600. 15400. 20200. 25000
Fregquency (MHz)
Read Ant Tak
Item Freg Value Factor Fesultc Limit Margin Femark Fos Fos
MH= dABuW dE/m dBEuW/m dBuV/m dE cm Dedq
1 45z24.00 40.44 3.71 44,15 74,00 -29.85 Peak 100 121
Notes
1. Eesult = ERead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0KH=
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GH=.

4, The resolution bhandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth i=s 3MH=z for Peak detection at frequency above
1GH=z.

5. The resolution bhandwidth of test receiver/spectrum analyzer is 1MH=z
and wvideo bandwidth i=s 10H= for Awverage detection at freguency above
1GH=z.

6. The other emissions is too low to be measured.

7. The data i= worse case.

O
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Power AC 120V Pol/Phase VERTICAL
Test Mode 1 802.11b, CH6 Temperature 23 °C
Memo Humidity 65 %
Lewvel (dBu'im) Date: 2011-09-22
107
FCC CLASS-B
FCC CLASS-B (AWG)
LT )
l]1I]l]l] A800. 10600. 15400. 20200. 25000
Frequency (MHz)
Fead Ant Tak
Item Freg Value Factor RFesult Limit Margin Femark Fos Pos=
MH= dEBuv dE/m dEuV/m dBuv/m dE cm Deg
1 4574.00 39.92 G.36 46.258 74,00 —-27.72 Peak 100 222
Notes:

1. Result = Read Values + Factor

Z. Factor = Antenha Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0KH=z
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=.

4, The resoclution handwidth of test receiver/spectrumn analyzer is 1MHz
and video bandwidth is 3HHz for Peak detection at fredquency abhove
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and wvideo bandwidth is 10Hz for Awverage detection at fregquency above
1GH=z.

6. The other emissions is too low to he measured.

7. The data is worse case.
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Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 | 802.11b, CH6 Temperature : | 23 °C
Memo : Humidity 1| 65 %

Level {dBu\imy) Date: 2011-09-22
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT )
1
l]1IZII]I] H800. 10600. 15400, 20200, 25000
Freguency (MHz)
Read int Tah
Item Freg Value Factor Result Limit Margin Remark Pos Pos
MH=z dABuv dB/m dBuWV/m dBuv/m dB om Deg
1 4374.00 40,85 4,50 45,35 74,00 -28.65 Peak 100 1z0
Notes=

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bhandwidth of test receiver/sSpectrum ahalyzer iz 1Z0KHz
and wideo bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wideo bandwidth i= 3MHz for Feak detection at frequency showve
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer iz 1MHz
and wideo handwidth i=s 10H= for Average detection at fredquency abowve
1GH=.

6. The other emissions is too low to he measured.

7. The data is worse case.

g

Cerpass Technology Corp. Issued date : Sep. 28, 2011

Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 30 0f 93

FCCID : SW8FW2140



o

CERPASS TECHNOLOGY CORP.

Report No.: TEFI1108164

Power AC 120V Pol/Phase VERTICAL
Test Mode 1 802.11b, CH11 Temperature 23 °C
Memo Humidity 65 %
107 Level {dBuim) Date: 2011-09-22
FCC CLASS-B
FCC CLASS-B (AVG)
LT )
1
u1ﬂﬂﬂ 800, 10600. 15400. 20200. 25000
Frequency {(MHz)
Read Ant Tab
Item Freqg Value Factor Result Limit Margin Remark Pos Pos
MH=z dEuv dE/m dEuV/m dBuV/m dEb cm Deg
1 49z4.00 40,12 .94 47.06 74,00 -26.94 Feak 100 ZEZE
Notes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - mplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and wvideo bandwidth is 300kHz for Peak detection and CQuasi-peak
detection at freguency below 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frequency ashove
1GHz.

5. The rezsolution bhandwidth of test receiver/apectrum analyzer is 1MHz
and wvideo bandwidth iz 10Hz for Awverage detection at fredquency above
1GH=.

6. The other emissions i=s too low to be measured.

7. The data is worse case.
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Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 802.11b, CH11 Temperature 23 °C
Memo Humidity 65 %
107 Lewvel (dBu'im) Date: 2011-09-22
FCC CLASS-B
FCC CLASS-B (AWG)
A1
1
u1ﬂﬂﬂ H800. 10600. 15400. 20200. 25000
Freguency (MHz)
Fead Ant Tak
Item Freg Value Factor Resultc Limit Margin Femark Fos= Pos=
MH= dBuv dBsm dBEuV/m dBuV/m dE cm Dedg
1 4924.00 40.05 4,93 45.01 74,00 -25.99 Feak 100 117
Notes
1. Result = BRead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum ahalyzer is 1Z0KH=
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=.

4., The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and wvideo bandwidth is 3MHz for Peak detection at frequency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
ahd wvideo bandwidth is 10Hz for Average detectiocon at frequency sbove
1GH=.

&. The other ewmissions is too low to he measured.

7. The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1108164

Power AC 120V Pol/Phase VERTICAL
Test Mode 1 802.11g, CH1 Temperature 23 °C
Memo : Humidity 1| 65 %
107 Level {(dBuvim) Date: 2011-09-22
FCC CLASS B
FCC CLASS_B {AWG)
54
1
u1ﬂﬂﬂ H800. 10600. 15400, 20200. 25000
Frequency (MHz)
Fead Ant Tah
Item Fredqg Values Factor Result Limit Margin REemark Pos= Pos=
MHz dABuiv dE/m dEuW/m dEuV/m dE cm Deg
1 4324.00 40.20 E.37 45,57 74,00 —-28.43 Peak 100 228
Notes
1. Result = RBead Value + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The rezolution bandwidth of test receiver/spectrum analyzer i= 1Z0KH=
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The rezolution bandwidth of test receiver/spectrum ahnalyzer i=s 1MH=
and wideo bandwidth is 3MHz for Peak detection at frequency sbowve
1GH=.

5. The rezolution bandwidth of test receiver/spectrum ahnalyzer i= 1MH=
and wideo bandwidth is 10H=z for Average detection at frequency showve
1GH=.

6. The other emissions i=s too low to be measured.

7. The data is worse case.

Cerpass Technology Corp.
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108164
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 | 802.11g, CH1 Temperature 11 23°C
Memo : Humidity 1| 65 %

Level {(dBuvm) Date: 2011-09-22

107

FCC CLASS. B
FCC CLASS-B (AVG)
Lt |
1
0 1000 5H800. 10600, 15400. 20200, 25000
Frequency (MHz)
Fead Ant Tab
Item Freqg Value Factor Fezult Limit Margin Remark Fo= Fo=
MH=z dBuW dB/m dBuv/m dBuV/m dE cm Deg
1 4524.00 39.70 3.71 45.41 74,00 -30.59 Feak 100 113
Notes

1. BEesult = ERead Walus + Factor

2. Factor = Antenna Factor + Cable Loss — Awplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KEH=
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency bhelow 1GH=.

4. The resolution bhandwidth of test receiver/spectrum analyzer is 1MH=
and wideo bandwidth is 3MH=z for Peak detection at fregquency abowve
1GH=.

8. The rezolution handwidth of test receiver/spectrum analyzer iz 1MH=
and wvideo bandwidth is 10Hz for Average detection at frecquency shove
1GH=.

&. The other ewissions iz too low to he measured.

7. The data iz worse case.

g
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1108164

Power AC 120V Pol/Phase VERTICAL
Test Mode 1 802.11g, CH6 Temperature 23°C
Memo Humidity 65 %
Level (dBuYm) Date: 2011-09-22
107
FCC CLASS-B
FCC CLASS-B {AVG)
Lt |
1
u1ﬂﬂﬂ AH800. 10600. 15400. 20200. 25000
Frequency (MHz)
Fead int Tak
Item Freq Value Factor FEesult Limit Margin Remark Pos= Fos
MH=z dBuv dE/m dEuv/m dBuVY/m dE cm Deqg
1 4374.00 40,75 G.36 47.11 74,00 -26.89 Peak 100 23z
Notes:

1. Result = Read Value + Factor

2. Factor = Antennha Factor + Cable Loss - Awplifier

3. The resolution bhandwidth of test receiver/spectrum analyszer is 120KH=z
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The resolution bhandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth is SMHz for Peak detection at fregquency above
1GH=.

5. The resolution bandwidth of test receiver/apectrum analyzer is 1MH=
and wideo handwidth iz 10H=z for Average detection at frequency above
1GH=.

6. The other ewmissions is too low to ke measured.

7. The data 1s worse case.
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*" CERPASS TECHNOLOGY CORP. Report No.: TEFI1108164
Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 .| 802.11g, CH6 Temperature : | 23°C
Memo : Humidity .| 65 %
Level {dBu\im) Date: 2011-09-22
107
FCC|CLASS-B

FCC CLASS-B (AWG)

L)
1
u1ﬂﬂﬂ 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Fesult Limit Margin Femark Pos Fos
MH= dBuv dE/m dBEuV/m dBuVim dE o Deg
1 45374.00 39.8¢6 4,50 44,36 74,00 -29.64 Peak 100 133
Note=

1. Result = Bead Valuese + Factor

2. Factor = Antenna Factor + Cable Loss - Awmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 1Z0EH=
and video bandwidch is 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and wvideo bandwidth is 3MHz for Peak detection at frequency showve
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and wideo bandwidth i=s 10Hz for Average detection at fregquency asbove
1GH=.

6. The other ewissions i3 too low to be measured.

7. The data is worse case.
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108164
Power AC 120V Pol/Phase . | VERTICAL
Test Mode 1 .1 802.11g, CH11 Temperature 1 123°C
Memo : Humidity 1| 65 %
Level (dBuvm) Date: 2011-09-22
107
FCC/ CLASS-B
FCC CLASS-B {(AVG)
LT
1
0 1000 5800, 10600, 15400, 20200, 25000
Fregquency (MHz)
Fead int Tak
Item Freg Value Factor Fesult Limit Margin Remark Fos Fos
MH=z dBuW dB/m dBuV/m dBuV/m dEb cm Deg
1 4924.00 39.78 G.94 45,72 74.00 -27.28 Peak 100 225
Notes:

1. Resulrc = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrwm analyzer i=s 1Z0KH=z
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frecgquency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and wideo bandwidth is 3MHz for Peak detection at fredquency asbowve
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and wideo bandwidth is 10Hz for Average detection at fredquency above
1GH=.

6. The other emissions is too low to he measured.

7. The data i=s worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1108164

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 802.11g, CH11 Temperature 23 °C
Memo Humidity 65 %
107 Level (dBuvm) Date: 2011-09-22
FCC CLASS- B
FCC CLASS-B {AWG)
hd
1
0 1000 H800. 10600, 15400, 20200, 25000
Frequency (MHz)
Fead Ant Tah
Item Freqg Value Factor Fesult Limit Margin Femark Fo= Fos
MH= ABuv dAE/m ABuv/m  dBuVim dE cm Deg
1 49z24.00 39.98 4,93 44 .91 74,00 -29.09 Peak 100 121
Notes
1. Result = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrun analyzer iz 1Z0KHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4. The resolution bandwidth of test receiver/spectrum analyzer iz 1MHz
and wideo bandwidth is 3MHz for Peak detection at fredquency above
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wideo bandwidth i=s 10Hz for Awverage detection at fredquency showve
1GH=.

6. The other emissions is too low to be measured.

7. The data 1is worse case.

O
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1108164

Power AC 120V Pol/Phase VERTICAL
Test Mode 2 1|1 802.11n HT20, CH1 Temperatur 23°C
Memo Humidity 65 %
0 Level {dBuvim) Date: 2011-09-21
FCC|/CLASS-B
| 4 B
40
1 2 & 2
UED 85. 140. 195, 250. 305
Frequency {(MHz)
Read int Tah
Item Freg Value Factor Fesult Limit Margin FEemark Fos FPos
MH= dBuv dE/m dEuV/m  dBuV/m dE o Deg
1 67.13 43 .44 -8.16 35.28 40.00 -4.72 QF 100 360
2 75.38 4z .28 -&.00 36.28 40.00 -3.72 QoF 100 360
3 102.05 36,29 0.38 36.67 43.50 -6.83 Peak 100 360
4 120.20 31.83 7.80 3063 43 .50 -3.87 QF 100 360
= 133.95 35.34 0.43 35.77 43 .50 -7.73 Peak 100 360
[ 300.05 43.51 -4.15 39.36 45.00 -6.64 Peak 100 360
Notes:

1. Result = Bead Value + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KH=z
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4, All emiz=sion below 1GHz at 80Z.11b/g/n mode are all the =ame,so the
802 .11g/n mode chosen as representative in final test.

5. Acocording to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the same below
1:Hz,s0 that the channel 1 or 3 (for HT40)was chosenh as representative
in final test.

6. The data is worse case.
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108164
Power | AC 120V Pol/Phase : | VERTICAL
Test Mode 2 | 802.11n HT20, CH1 Temperature :123°C
Memo : Humidity 1| 65 %
0 Level (dBu'im) Date: 2011-09-21
FCC|CLASS-B
3 )
40 i
DBDD 440. H80. 720. 860. 1000
Fregquency {(MHz)
Fead Ant Takb
Item Freg Value Factor Result Limit Margin Remark Fos= Fos=
MH= dBuvf dB/m dBuv/m dBEuW/m dB m Deg
1 321.00 39.91 -4.14 35.77 4a6.00 -10.23 Peak 100 o
2 450. 60 35.49 -0.65 34.54 46,00 -11.1¢8 FPeak 100 u]
3 567.40 30.66 5.98 39.64 46,00 -6.36 Feak 100 u]
4 590.50 35.56 B.33 31.89 46,00 -4.11 2JF 100 u]
5 £39.50 31.589 .46 35.35 46,00 -10.65 FPeak 100 u]
3 749,40 30.:z20 S.23 35.43 46,00 -7.57 FPeak 100 u]
Notes

1. Result = Read Valus + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer i=s 120KH=z
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4, A1l emission below 1GHz at 802.11b/g/n mode are all the same,=o0 the
g02.11g/n mode chosen as representative in final test.

5. According to technical experiences,all spurious emission of 80Z2.11g/n
mode at channel 1,6,11 or 3,6,9 (for HT40) are almwost the sawne helow
15Hz,s50 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

6. The data is worse case.
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108164
Power AC 120V Pol/Phase : | HORIZONTAL
Test Mode 2 | 802.11n HT20, CH1 Temperature :123°C
Memo Humidity 1| 65 %

0 Level {dBuvim) Date: 2011-09-21

FCC CLASS-B

40 | 5

g
2
DBU 85, 140. 195. 2450, 305
Frequency (MHz)

Read Ant Tah
Item Freqg Value Factor Pesult Limit Margin Pemark Pos Pos
MH= dBuv dB/m dBEuV/m  dBuV/m dbE om Deg
1 67.13 47,77 -15.64 32.13 40,00 -7.87 Peak 100 360
2 7L.38 47,88 -14.67 33.:21 40,00 -6.79 Peak 100 360
3 100.95 39,87 -8.91 30.96 43.50 -12.54 Peak 100 360
4 120.20 44,37 -10.27 34,60 43.50 -8.90 Peak 100 360
= 133.95 41.05 -9.64 31.41 43.50 -1z2.09 Peak 100 360
[ 300.08 43.78 -6.07 37,71 46,00 -8.29 Peak 100 360

MNotes:

1. Result = Read Value + Factor

z. Factor = Antenna Factor + Cable Loss - Lwplifier

3. The resolution bhandwidth of test receiver/spectrum analyeer iz 1Z20EHE=
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=.

4, All emission bhelow 1GHE at S02.11bh/g/n mode are all the sSame,so the
802 .11g/n mode chosen as representative in final test.

5. Alocording to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
1GH=,50 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

t. The data is worse case.

9
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108164
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 2 1 802.11n HT20, CH1 Temperature 11 23°C
Memo : Humidity 1| 65 %

0 Level {dBuvim) Date: 2011-09-21

FCC CLASS-B
3
10 43 B
2
1
Dﬂﬂﬂ 440. hH80. 720. 860. 1000
Frequency (MHz)
Fead Ant Tak
Item Freg Value Factor Fesult Limit Margin Eemark Fos Fas
MH= dABuvf dE/ dEuV/m  dBuVY/m dE cm Deg
1 401.50 33.12 -0.17 32.95 4g.00 -13.05 Peak 100 u]
2 480. 60 33.28 2.56 35.84 45.00 -10.16 Peak 100 u]
3 590.50 32.79 g.31 41.10 46.00 -4.90 QF 100 u
4 720,00 32077 5.32 Ig.09 46,00 -7.91 Peak 100 0
= 749,40 31.93 .75 39,68 45,00 —-G.32 Peak 100 u]
& 833.40 25.22 13.72 38.94 4g.00 -7.06 Peak 100 u]
MNotes

1. Besult = Read Walue + Factor

2. Factor = Antenna Factor + Cable Loss - wmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 120EKH=z
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, A1l emission below 1GHZ at 802Z.11b/g/h mode are all the Same,so the
g02.11g/n mode chosen as representative in final test.

5. Aocording to technical experiences,all spurious ewmission of 80Z2.11g/n
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the sawe helow
1GHz,s30 that the chanhel 1 or 3 (for HT40)was chosen as representative
in final test.

&. The data is worse case.
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o

CERPASS TECHNOLOGY CORP.

Report No.: TEFI1108164

Power AC 120V Pol/Phase VERTICAL
Test Mode 2 802.11n HT20, CH1 Temperature 23 °C
Memo Humidity 65 %
107 Level (dBuviim) Date: 2011-09-22
FCC CLASS-B
FCC CLASS-B (AVG)
H
1
0 1000 5H800. 10600, 15400. 20200, 25000
Frequency (MHz)
Read int Tab
Item Freg Value Factor Fesult Limit Hargin Femark Fos Fos
MH= dBuV dB/m dBuVW/m dBul/m dE cm Deg
1 48324.00 39.41 5.37 44,78 74.00 29,22 Peak 100 134
Notes
1. Result = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EH=
and video bandwidrch is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4, The resolution bandwidth of test receiver/sSpectrum analyeer is 1MHz
and wvideo bandwidth is 3MHz for Peak detection at fregquency asbove
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyeer is 1MH=z
and wvideo bandwidth is 10Hz for ALverage detection at fregquency above
1GH=.

6. The other emwissions is too low to be measured.

7. The data is worse case.

O
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o

. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108164
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 2 11 802.11n HT20, CH1 Temperature : | 23°C
Memo : Humidity 1| 65 %

Level (dBuvmy) Date: 2011-09-22

107

FCC|/CLASS-B
FCC CLASS-B (AVG)
LT |
1
0 1000 H800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read int Takb
Item Fredg Value Factor Fesult Limit Margin Femark Fos Fos
MH= dBuv dEB/m dBEuV/m dBEuV/m dE o Dedq
1 4524.00 40,32 3.71 44 .03 74,00 -29.,97 Peak 100 176
Notes

1. Result = Read Walue + Factor

2. Factor = Antenna Factor + Cable Loss - Awmplifier

3. The resolution bandwidth of test receiver/spectrwmn analyzer is 1Z0EH=z
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyszer is 1MHz
and video bandwidth is 3MHz for Peak detection at fredquency above
1GH=.

5. The resolution bandwidth of test receiwver/spectrum analyzer is 1MHz
and wvideo bandwidth is 10Hz for Average detection at frequency sbove
1GH=.

6. The other emissions is too low to be measured.

7. The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1108164

Power AC 120V Pol/Phase VERTICAL
Test Mode 2 802.11n HT20, CH6 Temperature 23 °C
Memo Humidity 65 %
107 Level (dBuvm) Date: 2011-09-22
FCC|CLASS-B
FCC CLASS-B (AYG)
H4
1
0 1000 5800, 10600, 15400, 20200, 25000
Frequency {MHz)
Read int Takb
Item Freg Value Factor Fesulc Limic Margin Eemark Fos Fos
MH= dBuV dE/m dBuV/m dBuV/m dE cm Deg
1 45374.00 39.56 6.36 45,22 74,00 -27.78 Peak 100 176
Notes:
1. Result = Bead Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrun analyvzer is 120EHz

ahd wvideo bandwidth i= 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

The resolution bandwidth of test receiwver/spectrum analyveer is 1MHz
ahd wvideo bandwidth is 3MHz for Peak detection at fredgquency sbove
1GH=.

The resolution bandwidth of
and video bandwidth is 10H=
1GH=.

The other emwissions is too low to he measured.
The data is worse case.

test receiver/spectrum analyzer is 1MH=
for Average detection at frequency abhove

Cerpass Technology Corp.
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o

CERPASS TECHNOLOGY CORP.

Report No.: TEFI1108164

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 2 802.11n HT20, CH6 Temperature 23 °C
Memo Humidity 65 %
107 Level (dBuvimj) Date: 2011-09-22
FCC|/CLASS-B
FCC CLASS-B (AWVG)
24
1
0 1000 H800. 10600. 15400. 20:200. 25000
Frequency (MHz)
Read int Tah
Item Fredg Value Factor FEesult Limit Margin Femark Fos Fos
MHz dBEuv dE/m dBEuvV/m dBuV/m dE i Deg
1 45374.00 41.38 4,50 45,38 74,00 -28.12 Peak 100 161
Notes
1. Eesult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - hwplifier

3. The resolution bandwidth of test receiver/spectrum analyzer i=s 1Z20EH=
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyeer iz 1MH=
and wideo bandwidth is 3MHz for Peak detection at fredquency above
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wideo bandwidth is 10Hz for Average detection at fregquency above
1GH=.

6. The other emission= i=s too low to bhe measured.

7. The data is worse case.

O
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1108164

Power AC 120V Pol/Phase VERTICAL
Test Mode 2 802.11n HT20, CH11 Temperature 23 °C
Memo Humidity 65 %
107 Lewvel {dBuvm) Date: 2011-09-22
FCC CLASS-B
FCC CLASS-B (AVG)
LT |
1
0 1000 H800. 10600. 15400. 20:200. 25000
Frequency (MHz)
Fead Ant Takh
Item Freqg Value Factor Fesult Limit Margin Femark Fos Pos
HH= dBuv dE/m dEuvim  dBulW/m dE cn Led
1 4924.00 35.854 6.94 45.75 74,00 -28.22 Feak 100 161
Notes
1. Result = Read Walue + Factor

2. Factor = Antenna Factor + Cable Loss - Awplifier

3. The resolution bandwidth of test receiver/spectrwmn analyzer is 1Z0EH=z
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum anslyzer is 1MHz
and wvideo bandwidth is 3MHz for Peak detection at fredquency above
1GH=.

5. The resolution bandwidth of test receiwver/spectruwm anslyzer is 1MHz
and video bandwidth is 10Hz for Average detection at frequency sbove
1GH=.

6. The other emissions is too low to be measured.

The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1108164

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 2 802.11n HT20, CH11 Temperature 23 °C
Memo Humidity 65 %
107 Level (dBuvm) Date: 2011-09-22
FCC|/CLASS-B
FCC CLASS-B (AVG)
LT
1
0 1000 H800. 10600. 15400. 20200. 25000
Fregquency (MHz)
Read Ant Tak
Item Freg Value Factor Fesult Limit Margin Femark Fos Pos
MH= dBuv dB/m dABuV/m dBuVim dE (] Dedg
1 4924,00 40,39 4.93 45.32 74,00 -28.68 Peak 100 157
Notes
1. Result = Read Walue + Factor

2. Factor = Antenna Factor 4+ Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EH=
and wideo bandwidth is 300kHz for Peak detection and Cuasi-peak
detection at fredquency below 1GH=.

4, The resolution bandwidth of test receiwver/spectrum analyzer is 1MH=
and wvideo bandwidth is 3MHz for Peak detection at frequency asbove
1GH=.

5. The resolution handwidth of test receiver/spectrum analyvezer is 1MH=
and wideo bandwidth is 10Hz for Average detection at fredgquency sbowve
1GH=.

6. The other emissions is too low to he measured.

7. The data iz worse case.
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108164
Power .| AC 120V Pol/Phase : | VERTICAL
Test Mode 3 1| 802.11n HT40, CH3 Temperature : | 23°C
Memo : Humidity 1| 65 %

0 Level (dBuWim) Date: 2011-09-21

FCC/CLASS-B
| 4 &

10 3
1 2

A
u3ﬂ 85. 140. 105, 250. 305
Fregquency (MHz)

Read Ant Tak

Item Freg Value Factor Fe=sult Limit Margin Remark Paos= Faos=

MH= dBuv dB/m dBuV/m  dBuVim dE om Deg

1 35.50 29.81 6.25 36.06 40.00 -3.94 QF 100 360

2 75.38 4z .28 —-6.00 jg.z28 40.00 -3.72 QF 100 360

3 100.13 37.40 0.54 3ig.24 43 .50 -5.26 QF 100 3e0

4 120.20 31.99 7.80 39.79 43 .50 -3.71 QF 100 360

=1 1a6.95 3Z.98 -1.45 31.51 43 .50 -11.5859 Feak 100 360

= 300.05 43 .68 -4.,15 39,53 45.00 -6.47 Feak 100 360
MNotes

1. Result = Bead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KH=
and video bandwidth 1= 300kH=z for FPeak detection and Quasi-peak
detection at frequency helow 1GH=z.

4, All emission bhelow 1GHz at 302.11kh/g/n wode are all the same,so the
802.11g/n mode chosSen a2 representative in final test.

5. Arooording to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
1GH=z,=0 that the channel 1 or 3 (for HT40) was chosen as representatiwve
in final test.

&. The data i= worse case.

Cerpass Technology Corp. Issued date : Sep. 28, 2011
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1108164

Power AC 120V Pol/Phase VERTICAL
Test Mode 3 802.11n HT40, CH3 Temperature 23 °C
Memo Humidity 65 %
0 Level {dBuvim) Date: 2011-09-21
FCC CLASS-B
3
40 4 5 o
1 4
DSDD 140. hH80. 720. 860. 1000
Frequency (MHz)
Read Ant Tal
Item Freqg Value Factor Result Limit Margin Femark Fos= Pos=
MH=z dEuv dE/m dEuV/m dBu¥W/m dEb c Deg
1 450. 60 34.19 -0.65 33.54 46.00 -1z .46 Peak 100 u]
2 567.40 29.86 5.95 3g8.54 46,00 -7.16 Peak 100 u]
3 5an0. 50 35.63 6.33 41.96 44.00 -4.04 2F 100 o
4 539.50 31.93 3.46 35.39 44,00 -10.61 Peak 100 u]
E 749,40 29,33 8.23 37.56 44,00 -g.44 Peak 100 u]
& S40.40 24,23 15.558 39.81 44,00 -6.1%9 Peak 100 u]
Notes
1. Result = Bead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EH=
and wideo kbandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=z.

4, A1l emission below 1GHz at S02.11b/gfn mode are all the same,so the
802 .11lg/n wode chosen as representative in final test.

5. bocording to téechhical experiences,all spurious emizsion of 802.11gin
mode at channel 1,6,11 or 3,6,9 (for HT40) are alwost the sate below
15H=z,=s0 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

6. The data is worse case.
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[
Power AC 120V Pol/Phase : | HORIZONTAL
Test Mode 3 :| 802.11n HT40, CH3 Temperature 11 23°C
Memo Humidity 1| 65 %
0 Level {(dBuim) Date: 2011-09-21
FCC CLASS-B
40 | i
5 4
1 a ]
u3ﬂ 85. 140. 195, 250. 305
Fregquency (MHz)
Read Ant Takh
Item Freg Value Factor RFesult Limit Margin Femark Pos Pos
MH= dBulf dBsm dBuVW/m dBuv/m dE o Dedq
1 67.13 46.10 -15.64 30.46 40.00 -9.54 Peak 100 360
2 7h.38 45,44 -14.567 33.77 40,00 —-G.23 Peak 100 360
3 100.13 39.45 -g8.0z2 31.4¢6 43 .50 -12.04 Peak 100 360
4 120.:20 45.54 -10.27 35.27 43.50 -5.23 Peak 100 360
= 133.95 41.35 -9.64 31.74 43.50 -11.76 Peak 100 360
& 300.05 43.92 -5.07 37.85 45.00 -&8.15 Peak 100 360
MNotes:

1. Result = Bead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Awplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KEHz
and wvideo bandwidth is 300kHz for Peak detection and Cuasi-peak
detection at fregquency bhelow 1GH=.

4, All emission bhelow 1GHz at 802.11b/g/n mode are all the same,so0 the
802.11g/n mode chosen as representative in final test.

5. locording to technical experiences,all spurious emission of S02.11gfn
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the same below
15H=, 50 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

6. The data i= worse case.

g
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[
Power AC 120V Pol/Phase : | HORIZONTAL
Test Mode 3 .| 802.11n HT40, CH3 Temperature :123°C
Memo Humidity 1| 65 %
0 Level (dBuvim) Date: 2011-09-21
FCC CLASS-B
4
40 7 i B
3
1
uﬂﬂﬂ 440. He0. F20. 860. 1000
Frequency (MHz)
Fead Ant Tak
Item Fredg Value Factor Fesult Limit Margin Femark Faos Faos=
MH= dABuiv dE/m dEuv/m dBEuVsm dE Cto Ded
1 401.50 33.11 -0.17 3Z2.94 46.00 -13.06 Feak 100 u}
2 459. 60 ig. 34 0.64 37.08 46.00 -5.92 Feak 100 u}
3 501.60 32.77 2.59 35.36 46.00 -10. 64 Feak 100 u}
4 590.50 31.91 g.31 40.22 46.00 -5.78 QF 100 u}
5 720.00 32.97 5.32 35.29 46.00 -7.71 FPeak 100 u}
[ g3z .00 25.31 153.57 3G.84 46.00 -7.12 Feak 100 u}
Notes:

1. Eesult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyvzer iz 1Z0KHz
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GH=.

4, All emizsion below 1GHz at 802.11b/g/h mode are all the same,so the
G0Z.11lg/n mode chosen as representative in final test.

5. hooording to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the samwe helow
1GH=z,=30 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

6. The data is worse case.

g
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Report No.: TEFI1108164

Power AC 120V Pol/Phase VERTICAL
Test Mode 3 802.11n HT40, CH3 Temperature 23°C
Memo Humidity 65 %
Level {dBuim) Date: 2011-00-22
107
FCC CLASS-B
FCC CLASS-B {(AVG)
LT |
1
u1ﬂﬂﬂ 800, 10600. 15400. 20200. 25000
Frequency {(MHz)
Read Ant Tak
Item Freqg Value Factor Result Limit Margin Femark Fos Pos
MH=z dBuv dEBsm dBEuV/m dBuV/m dE i Dedg
1 45344 .00 39.57 5.77 45.34 74,00 -28.66 Peak 100 137
Notes:

1. BEesult = Eead WValue + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution handwidth of test receiver/spectrum ahalyzer iz 1Z20EHE=
and wideo bandwidth i= 300kH= for Peak detection and CQuasi-peak
detection at freguency below 1GH=.

4. The resolution bandwidth of test receiver/spectrum analyzer iz 1MHz
and video bandwidth is 3MH=z for Peak detection at fregquency shove
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wideo bandwidth iz 10Hz for Awverage detection at fredquency above
1GH=.

6. The other emissions i= too low to be measured.

7. The data is worse case.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200
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Report No.: TEFI1108164

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 3 802.11n HT40, CH3 Temperature 23 °C
Memo Humidity 65 %
107 Level (dBuvim) Date: 2011-09-22
FCC CLASS- B
FCC CLASS-B {AWG)
LT}
1
0 1000 2800, 10600, 15400, 20200, 25000
Frequency {(MHz)
Read Ant Tah
Item Freg Value Factor Result Limit Margin Femark Fo= Fos
MH= dABuVW dEB/m dEuv/m dBEuV/m dE I Deg
1 4544.00 40.63 4.03 44,66 74,00 -29.34 Peak 100 157
Notes
1. Result = FRead Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrwn analyzer iz 1Z0KHz
and wideo bandwidth is 300kHz for Peak detection and Ouasi-peak
detection at frequency below 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analyzer iz 1MHz
and wvideo bandwidth iz 3MHz for Peak detection at frequency abowve
1GH=.

5. The resolution bandwidth of
and wideo bandwidth i=s 10H=
1GH=.

6. The other emissions is too low to be measured.
The data is worse case.

test receiver/spectrum analveer iz 1MHz
for Average detection at frecquency sbhove

O
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1108164

Power AC 120V Pol/Phase VERTICAL
Test Mode 3 802.11n HT40, CH6 Temperature 23 °C
Memo Humidity 65 %
107 Level (dBuwim) Date: 2011-09-22
FCC CLASS-B
FCC CLASS-B (AVG)
54
1
0 1000 5800, 10600, 15400, 20200. 25000
Frequency (MHz)
Read int Tab
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
MH= dEBuV dE/m dBuV/m dBul/m dE cm Deg
1 4574,00 40,47 6.36 46,83 74,00 -27.17 Peak 100 157

1. Eesult = Read Value + Factor

Z. Factor = Antenna Factor + Cakble Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0KH=z
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency kelow 1GHz.

4, The resolution bandwidth of test receiver/spectrum ansalyzer is 1MH=
and wideo bandwidth is 3MHz for Peak detection at freguency sbowve
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wideo bandwidth is 10Hz for Awverage detection at fregquency shove
1GH=.

6. The other emissions is too low to be measured.

The data 1s worse case.

O
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1108164

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 3 802.11n HT40, CH6 Temperature 23 °C
Memo Humidity 65 %
107 Level {dBuvim) Date: 2011-09-22
FCC CLASS-B
FCC CLASS-B {AVG)
54
1
0 1000 H800. 10600. 15400. 20200, 25000
Frequency {MHz)
Fead Ant Tak
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
MH= dBuv dE/m dEuV/m dBul/m dE cm Deg
1 4374.00 40.01 4,50 44._51 74.00 -29.49 Feak 100 157
Notes
1. REesult = Eead Walue + Factor

2. Factor = Antenha Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/sSpectrum analyzer iz 1Z0KHz
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4., The resolution bandwidth of test receiver/spectrum analyzer is 1MHE
and wideo bandwidth iz 3MHz for Peak detection at frequency showve
1GH=.

5. The resolution bhandwidth of test receiver/spectrum analyzer is 1MHz
and wideo bandwidth i= 10Hz for Average detection at frequency above
1GH=.

6. The other emissions is too low to be measured.

7. The data is worse case.

O
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108164
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 3 :| 802.11n HT40, CH9 Temperature 11 23°C
Memo Humidity 1| 65 %
Level (dBuwim) Date: 2011-09-22
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT |
1
0 1000 H800. 10600. 15400. 20200. 25000
Frequency {(MHz)
Fead Ant Tah
Item Fredg Value Factor Fesulc Limit Margin Eemark Fos Fos
MH= dBuv dE/m dEuV/m dBu¥W/m dE o Deg
1 4904.00 39.73 6.59 46,62 74,00 —-27.38 Feak 100 157
Notes

1. Result = Bead Value + Factor

Z. Factor = Antenna Factor + Cable Loss - Awplifier

3. The rezsolution bhandwidth of test receiver/spectrum analyzer iz 1Z0EHE
and wideo bandwidth is 300kHz for Peak detection and Quasi-pesk
detection at fregquency below 1GH=.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wvideo bandwidch is 3MHz for Peak detection at fredquency above

1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth is 10Hz for Average detection at fregquency above

1GH=.

6. The other emissions is too low to he measured.

The data is worse case.

Cerpass Technology Corp.
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108164
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 3 :| 802.11n HT40, CH9 Temperature 11 23°C
Memo : Humidity 1| 65 %

Level {(dBuvm) Date: 2011-09-22
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT )
1
l]1I]I]I] HE00. 10600, 15400, 20200. 25000
Frequency (MHz)
Fead int Tah
Item Freg Value Factor Result Limit Margin Remark Fos= Fos=
MHz dEuv dE/m dBEuV/m dBEuV/m dE om Deg
1 4904.00 39,73 4,92 44,565 74,00 -29.35 Peak 100 157
MNotes

1. Result = Bead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The rezolution bandwidth of test receiver/spectrum analyzer iz 1Z20EHE
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=.

4, The resolution handwidth of test receiver/spectrum analyeer is 1MH=
and wideo bandwidth is 3MHz for Peak detection at Ifredquency shove
1GH=.

5. The resolution handwidth of test receiver/spectrum analyzer is 1MHz
and wideo bandwidth is 10Hz for Average detection at frequency shove
1GH=.

6. The other ewission=s is too low to be measured.

7. The data is worse case.

72
Test engineer: (2 et
g
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5.6 Test Photographs

m lll![llllf
o e EaEs

Front View
_lI =
Rear View
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6. 6dB Bandwidth Measurement Data

6.1 Test Limit
The minimum of 6dB Bandwidth Measurement is 0.5 MHz.

6.2 Test Procedures

a. The transmitter output was connected to the spectrum analyzer.

b. Set RBW of spectrum analyzer to 100 KHz and VBW to 100 KHz.

c. The 6 dB bandwidth is defined as the total spectrum the power of which is higher than peak
power minus 6 dB.

6.3 Test Setup Layout

Spectrum

EUT

Analvzer

6.4 Measurement Equipment

Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date

Spectrum Analyzer R&S FSP40 100219 2010/11/05 2011/11/04

6.5 Test Result and Data

Test Date: Sep. 16, 2011 Temperature: 24°C
Atmospheric pressure: 1020 hPa Humidity: 65%
. Frequency |6dB Bandwidth
Modulation Standard | Channel (MH2) (MH2)
01 2412 115
802.11b (11Mbps) 06 2437 11.3
11 2462 11.3
01 2412 16.6
802.11g (54Mbps) 06 2437 16.6
11 2462 16.6
802.11n HT20 01 2412 17.8
Aln
(130Mbps) 06 2437 17.8
11 2462 17.8
802.11n HT40 03 2422 36.4
Aln
(270Mbps) 06 2437 36.4
09 2452 36.4
Cerpass Technology Corp. Issued date : Sep. 28, 2011
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.“'\f CERPASS TECHNOLOGY CORP.

Modulation Standard: 802.11b (11Mbps)

Channel: 01
® *RBW 100 kHz Delta 2 [T1 |
*VBW 100 kH=z -1.09 dB
Fef Z0 dBm "ALL 30 dBE TEWT 50 me 11 0000 MH=z
20 arker| 1 [T1
-5L 37 dBm
o | -
L P
[V IEw I
1M.
P ‘h( TDE
/ A
F-20 / \
|- 20
/ 3DE
40 W{J
Rolgor sy tua. LM"‘WLNW\A.
--&0
|--70
=40

Center 2.412 GH=z

gl
&

Modulation Standard: 802.11b (11Mbps)

Span 50 MH=z

Channel: 06
® *RBW 100 kHz Delta 2 [T1 |
*WBW 100 kH=z 0.97 de
Ref 20 dBm *ALL 30 dEBE *SWD B0 mz 11.3 MH=
20 arke 1 [T
5141 dBm
10 2l 4z1300po0 ou.|EH
L FK
EED |,
lwf"vm\__
/M 1\ TDF
|--10
20
=30
3DE
|- 40
it A st WW
--&0
|--70
-80

Center Z.437 GHz

5 MHz/

Span 50 MHz
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Modulation Standard: 802.11b (11Mbps)
Channel: 11

@ *REW 100 kH=z
*WVBW 100 kHz

Ref 20 dBm *Att 30 dB *SWT 50 ms 11.300000000 MHE=z

zZ0

10

b s P P11 I Y w‘\mv.‘l_ Bty

-80

Center 2.482 GH=z 5 MHz/ Span 50 MH=z

Modulation Standard: 802.11g (54Mbps)
Channel: 01

@ *RBW 100 kHz Delta 2 [T1 |
*YBW 100 kHz -1.10 dB
ref 20 dBm TATT 30 dB *E5WT 50 m= l&.&00000000 MHZT
20 Markexr| 1l [T1
11 dBm
10 zn | IEH
R
[V IEw I
10 MWL | e
20
|30
3DE
WQ.M,.IMNW VAL il
&0
|70
80
Center 2.412 GH= 5 MH=Z/ Span L0 MH=
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Modulation Standard: 802.11g (54Mbps)
Channel: 06

@ *RBEW 100 kAz Delta 2 [T1 |
*VBW 100 kH=z -2.650 de

ref 20 dbBm *ATT 30 dB *SWT 50 ms 16.600000000 MHZ
20 Marker| 1
10
R
[V IEw I
1 TDF
10 J’\UM""\M‘-'-W .
20

--30 /J |
i \

WMM %Mmh.u b

(=]

|--70

=1

Center 2.437 GH= 5 MH=Z/ Span L0 MH=

Modulation Standard: 802.11g (54Mbps)
Channel: 11

® *RBW 100 kHz Delta 2 [T1 |
*VBW 100 kH= -1.83 dB
Fef 20 dBm *Att 30 dB *E5WT S50 m= lTa.&ioono0ns MAz
20 Markexr| 1l [T1
10L75 dBm
1o posonnbon ~=- |IER
L P
VIEw I I

B TM %
/

W ol

|--&0
|- 70
-a0
Center Z.462 GHz 5 MHz/ Span 50 MHz
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Modulation Standard: 802.11n HT20 (130Mbps)
Channel: 01

® *RBW 100 kAz Delta 2 [T1 |
*VBW 100 kH=z -2.13 de

Fef 20 dBm *Att 30 dB *E5WT S50 m= 17800000000 MAz
20 Markexr| 1l [T1
10L 69 dBm
|, cosioohoo caz|IEE
L _PK]
[V IEw I
] TDF
1o iy T

[
J \

a0

3DE

g lhi ont e ..._'mh_.,}U"‘-ﬁ W [ itk

-0

--70

-a0

Center Z.412 GHz 5 MHz/ Span 50 MHz

Modulation Standard: 802.11n HT20 (130Mbps)
Channel: 06

® *RBW 100 kAz Delta 2 [T1 |
*VBW 100 kHz 2.30 dB

Fef Z0 dBm "ALL 30 dBE TEWT 50 me
20 Marker| 1 [TI
-10045 dBm
10 2la2g100boo ou.|EH
L FK
vaull N
| -_MM W‘l..l'- TOF
20
|--30
, 3DB
|- a0 M
- s0
-70
—an
Center Z.437 GHz 5 MHz/ Span 50 MHz
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@
Modulation Standard: 802.11n HT20 (130Mbps)
Channel: 11
® *REW 100 kA= Delta o [T1 |
*VBW 100 kHz -2.94 dB
Fef Z0 dBm "ALL 30 dBE TEWT 50 me 17.800000000 MHz
20 Marker| 1 [T
=11} dBm
10 2l 4sz100p00 cu.|EH
s
= |,
| .. 1 A MWMU«H«.. e
|- 20 (
30
J’ K 3DE
|--40
deppreapolin AMN‘/\N %M.LA.: kg
&0
|--70
-&0
Center 2.462 GHz 5 MHz/ Span 50 MH=z
Modulation Standard: 802.11n HT40 (270Mbps)
Channel: 03
® *REW 100 kA= Delta o [T1 |
*VBW 100 kHz -0.79 dB
ref 20 dBm TATT 30 dB *E5WT 50 m= 36400000000 MHT
20 Markexr| 1l [T1
13133 dBm
10 AnEanalng e B
L P
[V IEw I
TDF
--10 :: -
) M/\W\IMM
=30
3DE
| _ 40 [ [
bhosm b A, hin lwwfj Ub\l\h“\‘{/ww.um
&0
|--70
80
Center 2.422 GH=z 100 MH=Z/ Span 100 M=z
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Modulation Standard: 802.11n HT40 (270Mbps)
Channel: 06

® *REW 100 kA= Delta 2 [T1 |
*WBW 100 kH=z -0.21 dB
Ref 20 dBm *ALL 30 dEBE *SWD B0 mz 36.400000000 MH=z
20 Marker| 1 [T1
=13}7 cBm
L _PK]
[V IEw I
TDF
|10 . N .
B TN
|- z0 j l
3DE
IPNENET] P b “"‘*Uh_._,‘md_n A
- &0
|--70
-&0
Center Z.437 GHz 10 MHz/ Span 100 MHz
Modulation Standard: 802.11n HT40 (270Mbps)
Channel: 09
® *REW 100 kA= Delta 2 [T1 |
*WEBW 100 kH=z -1.25 dB
Fef 20 dBm *Att 30 dB *E5WT S50 m= Jeh.An00Dooon MA=
20 Markexr| 1l [T1
12194 dBEm
10 : gooboo cgo|EN
L _PK]
[V IEw I
) TDF
10 ] " " <07 -
|- 20 ] W
|- z0 J l
3DE
WY Y padhlie, /‘\lA "U"—“’V\ MI.VM\L
--&0
|--70
-&0
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7. Maximum Peak Output Power

7.1 Test Limit

The Maximum Peak Output Power Measurement is 30dBm.

7.2 Test Procedures

The antenna port (RF output) of the EUT was connected to the input (RF input) of a power meter.
Power was read directly from the meter and cable loss connection was added to the reading to
obtain power at the EUT antenna terminal. The EUT Output Power was set to maximum to

produce the worse case test result.

7.3 Test Setup Layout

Spectrum

EUT

Analyzer

7.4 Measurement Equipment

Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date

Spectrum Analyzer R&S FSP40 100219 2010/11/05 2011/11/04
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7.5 Test Result and Data

Test Date: Sep. 16, 2011 Temperature: 24°C
Atmospheric pressure: 1020 hPa Humidity: 65%
Modulation Channel Frequency |Peak Power Output [Peak Power Output
Standard (MH2z) (dBm) (mWw)
01 2412 17.68 58.6
802.11b
(11Mbps) 06 2437 17.45 55.6
11 2462 17.28 53.5
01 2412 15.32 34.0
802.11g
(54Mbps) 06 2437 15.07 32.1
11 2462 15.38 34.5
Modulation Channel | Freauency Peak Power Output |Peak Power Output
Standard (MHz) (dBm) (mw)
01 2412 15.24 334
802.11n HT20
(130Mbps) 06 2437 15.39 34.6
11 2462 15.29 33.8
03 2422 15.13 32.6
802.11n HT40
(270Mbps) 06 2437 15.26 33.6
09 2452 15.35 34.3
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Modulation Standard: 802.11b (11Mbps)

Channel: 01

®
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Modulation Standard: 802.11b (11Mbps)
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Modulation Standard: 802.11g (54Mbps)
Channel: 06
* RBW 1 MHz Marker 1 [T1 ]
® *VBW 3 MHz 5.24 dbm
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Modulation Standard: 802.11n HT20 (130Mbps)
Channel: 01
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Modulation Standard: 802.11n HT20 (130Mbps)
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Modulation Standard: 802.11n HT40 (270Mbps)
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8. Power Spectral Density

8.1 Test Limit
The Maximum of Power Spectral Density Measurement is 8dBm.

8.2 Test Procedures

a. The transmitter output was connected to spectrum analyzer.

b. The spectrum analyzer’s resolution bandwidth were set at 3KHz RBW and 30KHz
VBW as that of the fundamental frequency. Set the sweep time=span/3KHz.

c. The power spectral density was measured and recorded.

d. The Sweep time is allowed to be longer than span/3KHz for a full response of the
mixer in the spectrum analyzer.

8.3 Test Setup Layout

FUT S pectrum

Analyzer

8.4 Measurement Equipment

Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date

Spectrum Analyzer R&S FSP40 100219 2010/11/05 2011/11/04

8.5 Test Result and Data

Test Date: Sep. 19, 2011 Temperature: 24°C
Atmospheric pressure: 1020 hPa Humidity: 65%
; Frequency |Maximum Power Density of
Modulation Standard | Channel (MHz) 3 kHz Bandwidth (dBm)
01 2412 -10.76
802.11b (11Mbps) 06 2437 -11.00
11 2462 -11.41
01 2412 -15.67
802.11g (54Mbps) 06 2437 -15.83
11 2462 -15.87
01 2412 -15.41
802.11n HT20
(130Mbps) 06 2437 -15.12
11 2462 -15.44
03 2422 -15.88
802.11n HT40
(270Mbps) 06 2437 -15.75
09 2452 -15.93
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Modulation Standard: 802.11b (11Mbps)
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Modulation Standard: 802.11b (11Mbps)
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Modulation Standard: 802.11g (54Mbps)
Channel: 06
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Modulation Standard: 802.11n HT20 (130Mbps)
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Modulation Standard: 802.11n HT20 (130Mbps)

Channel: 11
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Modulation Standard: 802.11n HT40 (270Mbps)
Channel: 06
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9. Band Edges Measurement

9.1 Test Limit

Below —20dB of the highest emission level of operating band (In 100 kHz Resolution Bandwidth)

9.2 Test Procedure

a. The transmitter output was connected to the spectrum analyzer via a low lose cable.

b. Set both RBW and VBW of spectrum analyzer to 100 KHz with convenient frequency span
including 100 KHz bandwidth from band edge.

c. The band edges was measured and recorded.

9.3 Test Setup Layout

Spectrum

EUT

Analyzer

9.4 Measurement Equipment

Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date

Spectrum Analyzer R&S FSP40 100219 2010/11/05 2011/11/04

9.5 Test Result and Data

Test Date: Sep. 19, 2011 Temperature: 24°C
Atmospheric pressure: 1020 hPa Humidity: 65%
Modulation Channel Frequency |maximum value in | maximum value
Standard (MH2z) frequency (MHz) (dBm)
802.11b 01 2412 2400.00 -36.98
(11Mbps) 1 2462 2484.30 -41.49
802.11g 01 2412 2398.00 -46.48
(54Mbps) 11 2462 2483.90 -41.24
802.11n HT20 | 01 2412 2400.00 -44.89
(130Mbps) 11 2462 2513.30 -56.02
802.11n HT40 03 2422 2400.00 -41.50
(270Mbps) 09 2452 2483.50 -51.69
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Modulation Standard: 802.11b (11Mbps)
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Modulation Standard: 802.11b (11Mbps)
Channel: 11
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Modulation Standard: 802.11g (54Mbps)
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Modulation Standard: 802.11g (54Mbps)
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Modulation Standard: 802.11n HT20 (130Mbps)
Channel: 01
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Modulation Standard: 802.11n HT20 (130Mbps)
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Modulation Standard: 802.11n HT40 (270Mbps)
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Modulation Standard: 802.11n HT40 (270Mbps)
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® *RBW 100 kHz Marker 1 [TI
*WBW 100 kH=z -51.69 dBm

Ref 10 dBm *ALL 20 dE TEWT 125 mz 2.483500000 GHz
10
o [ B |
o
u‘ \AJ‘\ TDF
-z20 # l
=7 D] —29.55 dp 1

40
h spp
. A

FITLNTE 1 FRP FW TP e

-0

--70

an

Center Z.483L GOz 100 MH=Z/ Span 100 M=z

® *RBW 100 kHz Marker 1 [TI
*WEBW 100 kH=z =-57.24 dBm

Fef I cBm * Attt 10 dB TEWT 2.5 = dE.000000000 GH=
° *
- - 10 B
P
& | .,
1 D] —29.55 dB e
40
|- 50
wIDE
-0
MMWMW
-80
an
100
Start 2.5 GHz 2.25 GHz/ Stop 25 GH=z
Cerpass Technology Corp. Issued date : Sep. 28, 2011
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. 1 90 of 93

FCCID : SW8FW2140



0o,
“%#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1108164

9.6 Restrict Band Emission Measurement Data

Test Date: Sep. 21, 2011 Temperature: 24°C
Atmospheric pressure: 1020 hPa Humidity: 65%

Modulation Standard: IEEE 802.11b (11Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol R’Z':;?;g Corrected | Result | Limit (dABuV/m)| pargin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2331.93 H 49.83 1.69 51.52 | Peak 74 54 | -22.48 | 237 100
————— H Ave 74 54
2338.05 \% 51.97 2.95 54.92 | Peak 74 54 |-19.08 | 226 100
2338.05 \% 39.06 2.95 42.01 Ave 74 54 |-11.99 | 138 100
Channel 11 Fundamental Frequency: 2462 MHz
Frequency| Ant-Pol R’Z':;?;g Corrected | Result | Limit (dABuV/m)| pargin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2496.50 H 49.64 -0.09 49.55 | Peak 74 54 |-24.45| 56 100
————— H Ave 74 54
2484.04 \% 53.21 -2.57 50.64 | Peak 74 54 |-23.36 | 137 100

----- \% Ave 74 54

Modulation Standard: IEEE 802.11g (54Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol Meter | corrected | Result Limit (dBuV/m)) \argin | Table |Ant High
Reading Remark
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2336.52 H 50.25 1.66 51.91 | Peak 74 54 |-22.09 | 248 100
----- H Ave 74 54
2359.78 \% 53.34 2.57 55.91 | Peak 74 54 |-18.09 | 249 100
2359.68 \% 42.26 2.58 44.84 Ave 74 54 -9.16 | 114 100
Channel 11 Fundamental Frequency: 2462 MHz
Frequency| Ant-Pol Rzlae;?r:g Corrected | Result Remark Limit (dBuV/m) Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2483.74 H 49.17 0.10 49.27 | Peak 74 54 |-24.73| 233 100
————— H Ave 74 54
2484.04 \% 54.12 -2.57 51.55 | Peak 74 54 |-22.45| 103 100
----- \% Ave 74 54
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Modulation Standard: IEEE 802.11n HT20 (130Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol R'\éI:(tj?r:g Corrected | Result |, Limit (dBuV/m)| Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2339.38 H 49.32 1.66 50.98 | Peak 74 54 |-23.02| 71 100
----- H Ave 74 54
2359.98 \% 53.29 2.57 55.86 | Peak 74 54 |-18.14 | 108 100
2360.18 Vv 42.38 2.57 44.95 Ave 74 54 -9.05 | 236 100
Channel 11 Fundamental Frequency: 2462 MHz
Frequency| Ant-Pol R'\e/ljcti?r:g Corrected | Result | Limit (dBUV/M)| \argin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2487.27 H 49.33 0.04 49.37 | Peak 74 54 | -24.63 | 257 100
----- H Ave 74 54
2484.12 \Y, 57.01 -2.57 54.44 | Peak 74 54 |-19.56 | 110 100
2484.12 Vv 41.00 -2.57 38.43 Ave 74 54 | -15.57 | 268 100
Modulation Standard: IEEE 802.11n HT40 (270Mbps)
Channel 3 Fundamental Frequency: 2422 MHz
Frequency| Ant-Pol Meter | corected | Result Limit (dBuV/m)| Mmargin | Table |Ant High
/ Reading 4B (d y Remark q
(MHz) H/V (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2337.03 H 49.56 1.66 51.22 | Peak 74 54 |-22.78| 92 100
----- H Ave 74 54
2389.36 V 54.07 2.08 56.15 | Peak 74 54 |-17.85| 69 100
2389.36 Vv 41.70 2.08 43.78 Ave 74 54 |-10.22 | 228 100
Channel 9 Fundamental Frequency: 2452 MHz
Frequency| Ant-Pol R’\e/laecti?r:g Corrected | Result |, Limit (dBuV/m)| Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2486.40 H 49.06 0.05 49.11 Peak 74 54 |-2489 | 274 100
----- H Ave 74 54
2483.74 \% 58.65 -2.55 56.10 | Peak 74 54 |-17.90| 251 100
2483.74 V 45.48 -2.55 42.93 Ave 74 54 |-11.07 | 96 100
Notes:

1. Result = Meter Reading + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth

is 3 MHz for Peak detection at frequency above 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1IMHz and video bandwidth
is 10 MHz for Average detection at frequency above 1GHz.
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10. Restricted Bands of Operation

Only spurious emissions are permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.09000 - 0.11000 16.42000 — 16.42300 399.9 - 410.0 4,500 — 5.250
0.49500 — 0.505** 16.69475 — 16.69525 608.0 — 614.0 5.350 - 5.460
2.17350 — 2.19050 16.80425 — 16.80475 960.0 — 1240.0 7.250 — 7.750
4.12500 — 4.12800 25.50000 — 25.67000 1300.0 — 1427.0 8.025 - 8.500
417725 -4.17775 37.50000 — 38.25000 1435.0 — 1626.5 9.000 —9.200
4.20725 — 4.20775 73.00000 — 74.60000 1645.5 - 1646.5 9.300 — 9.500

6.21500 — 6.21800
6.26775 — 6.26825
6.31175 - 6.31225
8.29100 — 8.29400
8.36200 — 8.36600
8.37625 — 8.38675
8.41425 - 8.41475
12.29000 — 12.29300
12.51975 - 12.52025
12.57675—-12.57725
13.36000 — 13.41000

74.80000 — 75.20000
108.00000 — 121.94000
123.00000 — 138.00000
149.90000 — 150.05000
156.52475 — 156.52525
156.70000 — 156.90000
162.01250 — 167.17000
167.72000 — 173.20000
240.00000 — 285.00000
322.00000 — 335.40000

1660.0 - 1710.0
1718.8 - 1722.2
2200.0 — 2300.0
2310.0 — 2390.0
2483.5 - 2500.0
2655.0 — 2900.0
3260.0 — 3267.0
3332.0 - 3339.0
3345.8 — 3358.0
3600.0 — 4400.0

10.600 — 12.700
13.250 — 13.400
14.470 — 14.500
15.350 — 16.200
17.700 — 21.400
22.010 - 23.120
23.600 — 24.000
31.200 — 31.800
36.430 — 36.500
Above 38.6

**. Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz

10.1 Labeling Requirement

The device shall bear the following statement in a conspicuous location on the device:

This device complies with part 15 of the FCC Rules. Operation is subject to the following two

conditions: (1) This device may not cause harmful interference, and (2) this device must accept

any interference received, including interference that may cause undesired operation.
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